
2120

2121

2112

2108

2109

2108

2107

2115

2116

2117

2118

2119

2110

2009

2112

2108

2107

2110

2109

2108

2107

2009

2113

2114

2122

2122

2109

2108

2107

2106

PN# Old PN# Description Qty.
2009 579414 Pillow Block Bearing Ass. 2

2106 3839486 Jackshaft Mounting Plate 1

2107 205021 Washer, Flat, Stl, 3/8 6

2108 205022 Washer, Lock, Stl, 3/8 6

2109 521111 Cap Screw 3/8-16x1 1/2 4

2110 515073 Bearing and Collar 2

2112 205437 Cap Screw 3/8-16x4 1/2 2

2113 8029752 Washer 2

2114 524636 Nut, Hex, Flexloc Light 2

2115 3839055 Jackshaft 1

2116 3839114P1 Inboard Key 1

2117 38391142P2 Outboard Key 1

2118 205435 Sheave, 4-Groove, 5.3 OD 1

2119 204861 Taper Bushing, Sheave 1

2120 203085 Timing Belt Pulley 1

2121 579495 Taper Bushing 1

2122 520102 Dowel, Stl, 1/8 O.D. x 3/4 2

JACKSHAFT ASSEMBLY

1400 LIQUFIER AND REFRIGERATOR


